
HealthProductsRegulatoryAuthority

22September2022 CRN00CXZX Page1of8

Summary of Product Characteristics

1 NAME OF THE MEDICINAL PRODUCT

Paracetamol500mg,Guaifenesin200mg,PhenylephrineHydrochloride10mg,PowderforOralSolution

2 QUALITATIVE AND QUANTITATIVE COMPOSITION

Onesachetcontains:

500mgParacetamol

200mgGuaifenesin

10mgPhenylephrinehydrochloride

 

Excipientswithknowneffect:

Sucrose2000mg

Aspartame6mg

Sodium157mg

 

Forafulllistofexcipients,seesection6.1.

3 PHARMACEUTICAL FORM

Powderfororalsolution,sachet

Off-whitepowder

Appearanceafterreconstitution:Opalescentyellowcolouredsolutionwithcharacteristicscitrus/mentholodourandtaste.

4 CLINICAL PARTICULARS

4.1 Therapeutic indications

Shorttermsymptomaticreliefofmildtomoderatepain,fever,nasalcongestionwithanexpectoranteffectonchestycough,

associatedwithcolds,chillsandinfluenza.

4.2 Posology and method of administration

Posology 

Adults,theElderlyandchildrenaged12yearsandover:Onesachet

Repeateveryfourhoursasrequired,butdonotexceedfourdoses(sachets)inany24hours.

Donotgivetopatientswithhepaticorsevererenalimpairment(seeSection4.3).

Seekmedicaladviceifsymptomspersistformorethan3days

 

Paediatric population

Paracetamol500mg,Guaifenesin200mg,PhenylephrineHCl10mg,Powderfororalsolutioniscontraindicatedinchildren

under12yearsold(seesection4.3).

 

Method of administration:

Dissolvethecontentsofonesachetinastandardmugofhot,butnotboiling,water(approx.250ml). Allowtocooltoa

drinkabletemperature.

4.3 Contraindications

 Hypersensitivitytoactivesubstancesparacetamol,guaifenesin,phenylephrinehydrochlorideoranyofthe

excipientslistedinsection6.1.

 Hepaticorsevererenalimpairment

 Hypertension

 Hyperthyroidism

 Diabetes



HealthProductsRegulatoryAuthority

22September2022 CRN00CXZX Page2of8

 Heartdisease

 Narrow-angleglaucoma

 Porphyria

 Useinpatientstakingtricyclicantidepressants

 Useinpatientswhoarecurrentlytakingorhavetakenmonoamineoxidaseinhibitors(MAOIs)withinthelast2

weeksUseinpatientstakingbeta-blockingdrugs

 Useinpatientswhoarecurrentlytakingothersympathomimeticdrugs

 Childrenunder12years

4.4 Special warnings and precautions for use

Longtermuseoftheproductisnotrecommended.

 

Patientsshouldbeadvisednottotakewithotherparacetamol-containingproductsorotherproductscontainingthesame

activeingredientsasthispreparation. Theyshouldalsobeadvisednottotakeothercough,coldordecongestantproducts

concurrently,oralcohol. Thephysicianorpharmacistshouldcheckthatsympathomimetic-containingpreparationsarenot

simultaneouslyadministeredbyseveralroutes,i.e.orallyandtopically(nasal,auralandeyepreparations).

 

Thismedicineshouldonlyberecommendedifallsymptoms(painand/orfever,nasalcongestionandchestycough)are

present.

 

Thehazardsofoverdosearegreaterinthosewithnon-cirrhoticalcoholicliverdisease.

 

Usewithcautioninpatientsreceivingdigitalis,beta-adrenergicblockers,methyldopaorotheranti-hypertensiveagents(see

section4.5).

 

Usewithcautioninpatientswithprostatichypertrophyastheymaybesusceptibletourinaryretention.

Sympathomimetic-containingproductsshouldbeusedwithgreatcareinpatientsreceivingphenothiazines.Useinpatients

withRaynaud'sphenomenon.

 

Askadoctorbeforeuseifyouhavepersistentorchroniccoughsuchasoccurswithsmoking,asthma,chronicbronchitis,or

emphysema.

 

Precautionshallbeobservedwhenparacetamolisadministeredinpatientswithseverehaemolyticanaemia,

glucose-6-dehydrogenasedeficit,dehydratedpatients,andpatientswithchronicmalnutritiondisorders. 

 

Containssucrose. Patientswithrarehereditaryproblemsoffructoseintolerance,glucose-galactosemalabsorptionor

sucrose-isomaltaseinsufficiencyshouldnottakethismedicine.

 

Containssodium157mgperdosageunit,equivalentto7.85%oftheWHOrecommendedmaximumdailyintakeof2gsodium

foranadult. 

 

Containsaspartame(E951)asourceofphenylalanine. Maybeharmfulforpeoplewithphenylketonuria.

 

Cautionisadvisedifparacetamolisadministeredconcomitantlywithflucloxacillinduetoincreasedriskofhighaniongap

metabolicacidosis(HAGMA),particularlyinpatientswithsevererenalimpairment,sepsis,malnutritionandothersourcesof

glutathionedeficiency(e.g.chronicalcoholism),aswellasthoseusingmaximumdailydosesofparacetamol.Closemonitoring,

includingmeasurementofurinary5-oxoproline,isrecommended.

4.5 Interaction with other medicinal products and other forms of interaction

Thehepato-toxicityofparacetamolmaybepotentiatedbyexcessiveintakeofalcohol. Thespeedofabsorptionof

paracetamolmaybeincreasedbymetoclopramideordomperidoneandtheextentofabsorptionisreducedbycolestyramine. 

 

Drugswhichinducehepaticmicrosomalenzymes,suchasalcohol,barbiturates,monoamineoxidaseinhibitorsandtricyclic

antidepressants,mayincreasethehepatotoxicityofparacetamol,particularlyafteroverdosage. 
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Isoniazidreducestheparacetamolclearance,withpossiblepotentiationofitsactionand/ortoxicity,byinhibitionofits

metabolismintheliver. 

 

Probenecidcausesanalmost2-foldreductioninclearanceofparacetamolbyinhibitingitsconjugationwithglucuronicacid.A

reductionintheparacetamoldoseshouldbeconsideredifitistobeusedconcomitantlywithprobenecid. 

 

RegularuseofParacetamolpossiblyreducesmetabolismofZidovudine(increasedriskofneutropenia). 

 

Hypertensiveinteractionsoccurbetweensympathomimeticaminessuchasphenylephrineandmonoamineoxidaseinhibitors. 

Phenylephrinemayadverselyinteractwithsympathomimeticagentsandmayreducetheefficacyofbeta-blockingdrugs,

methyldopaandotherantihypertensivedrugs(seesection4.4). Conditionswherethesedrugsareusedarecontraindications

fortheproduct. 

 

Theanticoagulanteffectofwarfarinandothercoumarinsmaybeenhancedbyprolongedregularuseofparacetamolwith

increasedriskofbleeding;occasionaldoseshavenosignificanteffect. 

 

Pharmacologicalinteractionsinvolvingparacetamolwithanumberofotherdrugshavebeenreported. Theseareconsidered

tobeofunlikelyclinicalsignificanceinacuteuseatthedosageregimenproposed. 

 

Salicylates/aspirinmayprolongtheelimination T1/2 ofparacetamol. 

 

Paracetamolmaydecreasethebioavailabilityoflamotrigine,withpossiblereductionofitseffect,duetoapossibleinductionof

itsmetabolismintheliver 

 

Thereisapossibilitythatdigitalismaysensitisethemyocardiumtoeffectsofsympathomimeticdrugs. 

 

Paracetamolmayaffectphosphotungstateuricacidtestsandbloodsugartests.

Cautionshouldbetakenwhenparacetamolisusedconcomitantlywithflucloxacillinasconcurrentintakehasbeenassociated

withhighaniongapmetabolicacidosis,especiallyinpatientswithrisksfactors(seesection4.4).

 

Paediatricpopulation

Interactionstudieshaveonlybeenperformedinadults.

4.6 Fertility, pregnancy and lactation

Fertility: 

Theeffectsofthisproductonfertilityhavenotbeenspecificallyinvestigated.Preclinicalstudieswithparacetamoldonot

indicatespecialhazardtofertilityattherapeuticallyrelevantdoses.Therearenoadequatereproductivetoxicologystudieswith

phenylephrineandguaifenesin.

 

Pregnancy:

Thisproductshouldbeusedonlyifthebenefitoutweighstheriskswhereothersafertreatmentsarenotavailable.Itshouldbe

usedonlyuponadviceofadoctororapharmacist.

 

Paracetamol: 

Alargeamountofdataonpregnantwomenindicateneithermalformative,norfeto/neonataltoxicity.Epidemiologicalstudies

onneurodevelopmentinchildrenexposedtoparacetamolinuteroshowinconclusiveresults.Ifclinicallyneeded,paracetamol

canbeusedduringpregnancyhoweveritshouldbeusedatthelowesteffectivedosefortheshortestpossibletimeandatthe

lowestpossiblefrequency.

 

Phenylephrine:

Therearelimiteddataontheuseofphenylephrineinpregnantwomen.Vasoconstrictionofuterinevesselsandreduced

uterinebloodflowassociatedwithuseofphenylephrinemayresultinfoetalhypoxia.

 

Guaifenesin:
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Thesafetyofguaifenesininpregnancyhasnotbeenfullyestablished.Currentlyavailablestudiesdonotprovideconclusive

resultsonassociationsofguaifenesinwithfoetalmalformations.Guaifenesinshouldonlybeusedinpregnancywhen

consideredessentialbythedoctor.

 

Breast-feeding:

Thisproductshouldnotbeusedwithoutmedicaladviceandonlyifthebenefitoutweighstherisks.Paracetamolisexcretedin

breastmilkbutnotinaclinicallysignificantamount. Availablepublisheddatadonotcontraindicatebreastfeeding.Thereare

nodataavailableonwhetherphenylephrineisreleasedintobreastmilkandnoreportsontheeffectsofphenylephrineonthe

nursinginfant. Untilmoredataareavailable,useofphenylephrineshouldbeavoidedinbreast-feedingwomen,unless

consideredessentialbythephysician.Guaifenesinisexcretedinbreastmilkinsmallamounts. Thereisinsufficientinformation

ontheeffectsofguaifenesininbreastfedinfants.

4.7 Effects on ability to drive and use machines

Nostudiesontheeffectsontheabilitytodriveandusemachineshavebeenperformed.Whenperformingtheseactivities,the

possibilityofadverseeffects,suchasdizzinessandconfusionshouldbetakenintoaccount.

4.8 Undesirable effects

Thefrequencyofoccurrenceofundesirableeffectisusuallyclassifiedasfollows:

Verycommon(>1/10)

Common(>1/100to<1/10)

Uncommon(>1/1,000to<1/100)

Rare(>1/10,000to<1/1,000)

Veryrare(<1/10,000)

Notknown(incidencecannotbeassessedonthebasisoftheavailabledata). 

 

Blood and lymphatic system disorders

Veryrare:blooddyscrasiase.g.thrombocytopenia,agranulocytosis,haemolyticanaemia,neutropenia,leucopenia,

pancytopeniahavebeenreportedwithparacetamol,butthesewerenotnecessarilycausallyrelated.

 

Immune system disorders 

Rare:allergicorhypersensitivityreactionswithbothphenylephrineandparacetamol,includingskinrashes,urticaria,

anaphylaxisandbronchospasm.

 

Nervous system disorders 

Aswithothersympathomimeticaminesinsomnia,nervousness,tremor,anxiety,restlessness,confusion,irritabilityand

headachemayrarelyoccur.

HeadacheanddizzinessarealsoknowntooccurrarelywithGuaifenesin.

 

Cardiac disorders

Phenylephrinemayrarelybeassociatedwithtachycardia. 

 

Vascular disorders

Highbloodpressurewithheadache,vomitingandpalpitationsmayoccurrarelywithphenylephrine.

 

Gastrointestinal disorders

Anorexia,nauseaandvomitingarecommonwithsympathomimeticsandmayoccurwithphenylephrine. 

 

Gastrointestinaldiscomfort,nausea,vomitinganddiarrhoeaarethemostcommonsideeffectsassociatedwithGuaifenesinbut

theseoccurrarely. 

 

Gastro-intestinaleffectsofparacetamolareveryrarebuttherehavebeenreportsofacutepancreatitisafteringestionofabove

normaldosage.

 

Hepatobiliary disorders

Rare:Liverfunctiontestabnormal(increaseinhepatictransaminases).
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Skin and subcutaneous disorders

Hypersensitivityreactionsincludingskinrashandurticariamayoccurrarely.Veryrarecasesofseriousskinreactionshavebeen

reportedwithparacetamol.

 

Renal and urinary disorders

Intersticialnephritishasbeenreportedincidentallyafterprolongeduseofhighdosesofparacetamol.

 

Reporting of suspected adverse reactions 

Reportingsuspectedadversereactionsafterauthorisationofthemedicinalproductisimportant.Itallowscontinued

monitoringofthebenefit/riskbalanceofthemedicinalproduct.Healthcareprofessionalsareaskedtoreportanysuspected

adversereactionsviaHPRA Pharmacovigilance Website: www.hpra.ie

4.9 Overdose

PARACETAMOL

Thereisariskofpoisoning,particularlyinelderlypatients,youngchildren,inpatientswithliverdisease,incaseofchronic

alcoholism,inpatientswithchronicmalnutrition.Overdosingmaybefatalinthesecases.

 

Liverdamageispossibleinadultswhohavetaken10gormoreofparacetamol.Ingestionof5gormoreofparacetamolmay

leadtoliverdamageifthepatienthasriskfactors(seebelow). 

 

Riskfactors

Ifthepatient;

a)Isonlongtermtreatmentwithcarbamazepine,phenobarbitone,phenytoin,primidone,rifampicin,StJohn’sWortorother

drugsthatinduceliverenzymes

Or

b)Regularlyconsumesethanolinexcessofrecommendedamounts.

Or

c)islikelytobeglutathionedepletee.g.eatingdisorders,cysticfibrosis,HIVinfection,starvation,cachexia.

 

Symptoms

Symptomsofparacetamoloverdosageinthefirst24hoursarepallor,nausea,vomiting,anorexiaandabdominalpain.Liver

damagemaybecomeapparent12to48hoursafteringestion.Abnormalitiesofglucosemetabolismandmetabolicacidosis

mayoccur.Inseverepoisoning,hepaticfailuremayprogresstoencephalopathy,haemorrhage,hypoglycaemia,cerebral

oedema,anddeath.Acuterenalfailurewithacutetubularnecrosis,stronglysuggestedbyloinpain,haematuriaand

proteinuria,maydevelopevenintheabsenceofsevereliverdamage.Cardiacarrhythmiasandpancreatitishavebeenreported.

 

Management

Immediatetreatmentisessentialinthemanagementofparacetamoloverdose.Despitealackofsignificantearlysymptoms,

patientsshouldbereferredtohospitalurgentlyforimmediatemedicalattention.Symptomsmaybelimitedtonauseaor

vomitingandmaynotreflecttheseverityofoverdoseortheriskoforgandamage.Managementshouldbeinaccordancewith

establishedtreatmentguidelines.

 

Treatmentwithactivatedcharcoalshouldbeconsiderediftheoverdosehasbeentakenwithin1hour.Plasmaparacetamol

concentrationshouldbemeasuredat4hoursorlaterafteringestion(earlierconcentrationsareunreliable).

 

TreatmentwithN-acetylcysteinemaybeusedupto24hoursafteringestionofparacetamol,however,themaximumprotective

effectisobtainedupto8hourspost-ingestion.

 

Theeffectivenessoftheantidotedeclinessharplyafterthistime.Ifrequiredthepatientshouldbegivenintravenous

N-acetylcysteine,inlinewiththeestablisheddosageschedule.

 

Ifvomitingisnotaproblem,oralmethioninemaybeasuitablealternativeforremoteareas,outsidehospital.Managementof

patientswhopresentwithserioushepaticdysfunctionbeyond24hfromingestionshouldbediscussedwiththelocalNational

PoisonCentreoraliverunit.
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PHENYLEPHRINEHYDROCHLORIDE

Symptomsofphenylephrineoverdoseincludeirritability,headache,anincreaseinbloodpressureandassociatedreflex

bradycardiaandarrhythmias.

Raisedbloodpressureshouldbetreatedwithanalphareceptorantagonistsuchasintravenousphentolamine. Reductionof

bloodpressureshould,byreflexmechanism,increasetheheartratebut,ifnecessary,thiscanbefacilitatedbythe

administrationofatropine.

 

GUAIFENESIN

Mildtomoderateoverdosemaycausedizzinessandgastrointestinaldisturbances. Veryhighdosesmayproduceexcitation,

confusionandrespiratorydepression. Urinarycalculihavebeenreportedinpatientsconsuminglargequantitiesof

preparationscontainingguaifenesin.

Treatmentissymptomatic,involvinggastriclavageandgeneralsupportivemeasures.

5 PHARMACOLOGICAL PROPERTIES

5.1 Pharmacodynamic properties

PharmacotherapeuticGroup: Othercoldcombinationpreparations

ATCcode:  R05X

 

Paracetamolhasbothanalgesicandantipyreticactivitywhichismediatedprincipallythroughitsinhibitionofprostaglandin

synthesisinthecentralnervoussystem.

Guaifenesinhasanexpectorantaction.Expectorantsarebelievedtoalleviatecoughdiscomfortbystimulatingreceptorsinthe

gastricmucosathatinitiateareflexsecretionofrespiratorytractfluid,therebyincreasingthevolumeanddecreasingthe

viscosityofbronchialsecretions.Thisfacilitatesremovalofmucusandreducesirritationtothebronchialtissue.

Phenylephrinehydrochloridemainlyactsdirectlyonadrenergicreceptors. Ithaspredominantlyα-adrenergicactivityandis

withoutsignificantstimulatingeffectsonthecentralnervoussystematusualdoses. Ithasrecogniseddecongestantactivity

andactsbyvasoconstrictiontoreduceoedemaofthenasalmucosa.

 

Theactiveingredientsarenotknowntocausesedation.

5.2 Pharmacokinetic properties

Paracetamolisrapidlyandalmostcompletelyabsorbedfromthegastrointestinaltract.Peakplasmaconcentrationsare

attained10-60minutesfollowingoraldosing. Paracetamolisprimarilymetabolisedintheliverviathreepathways:

glucuronidation,sulphationandoxidation.Itisexcretedintheurine,mainlyastheglucuronideandsulphateconjugates.The

eliminationhalf-liferangesfrom1to3hours.

 

Guaifenesinisrapidlyabsorbedfromthegastrointestinaltractafteroraladministrationwithmaximumbloodlevelsoccurring

within15minutesofadministration.Itisrapidlymetabolisedinthekidneysbyoxidationtoβ-(2methyoxy-phenoxy)lacticacid,

whichisexcretedintheurine.Theeliminationhalflifeisonehour.

 

Phenylephrinehydrochlorideisirregularlyabsorbedfromthegastrointestinaltractandundergoesfirst-passmetabolismby

monoamineoxidaseinthegutandliver;orallyadministeredphenylephrinethushasreducedbioavailability. Itisexcretedin

theurinealmostentirelyasthesulphateconjugate.Peakplasmalevelsoccurbetween1and2hoursandtheplasmahalflife

rangesfrom2to3hours.

5.3 Preclinical safety data

Preclinicalsafetydataontheseactiveingredientsintheliteraturehavenotrevealedanypertinentandconclusivefindings

whichareofrelevancetotherecommendeddosageanduseintheproductandwhichhavenotalreadybeenmentioned

elsewhereinthisSummary.Conventionalstudiesusingthecurrentlyacceptedstandardsfortheevaluationoftoxicityto

reproductionanddevelopmentarenotavailable.

6 PHARMACEUTICAL PARTICULARS

6.1 List of excipients
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Sucrose

CitricAcid

TartaricAcid

SodiumCyclamate

SodiumCitrate

Aspartame(E951)

AcesulfamePotassium(E950)

PowderedMenthol

LemonFlavour 

LemonJuiceFlavour

QuinolineYellow(E104)

6.2 Incompatibilities

Noneknown

6.3 Shelf life

3years

 

Durationofstorageafterreconstitution:Thereconstitutedsolutionisstablefor90minutes.

6.4 Special precautions for storage

Donotstoreabove25°C.

 

Forstorageconditionsafterreconstitutionofthemedicinalproduct,seesection6.3.

6.5 Nature and contents of container

Thesachetlaminatecomprises:

Surlyn/aluminiumfoil/Lowdensitypolyethylene/paper(outerlayer).

 

Apacksizeoffiveandtensachetsisavailable.

Notallpacksizesmaybemarketed.

6.6 Special precautions for disposal

Nospecialrequirements 

7 MARKETING AUTHORISATION HOLDER

WICKPharma-ZweigniederlassungderProcter&GambleGmbH

SulzbacherStr.40

65823SchwalbachamTaunus

Germany

8 MARKETING AUTHORISATION NUMBER

PA2294/002/001

9 DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION

Dateoffirstauthorisation:7thOctober2011

Dateoflastrenewal:1stJune2015

10 DATE OF REVISION OF THE TEXT
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